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CBKUABTENBCTEO O NPUEMOYHBIX UCTTBITAHUAX

inspection certificate EN 10204/3.1.8

KonTpaxTt Ne ~ 2000-207/1ncr- 3aBOACKON 3aKas Ne 4314
Contract Ne 026/0109-0y-997 Manufacturer's production order Ng =
3akasyuk. Kopnopauus 'MHaycTpuantHeiid Cotos flonBacea’ (nca)
: ans pupmel "Odydepxo CA”
Customer: Corporation " Industrial Union of Donbass * for firm" DUFERCO SA"
BaroH Ne 67197012 LOT 1
RW-car N2 )
[HaHMEHOBaHHe TORBARa; ropaYeKaTaHblit CTans+HoR NMeT © CraHpapT:
OBpE3HBIMI KPOMKEMY Standard:
_ |Description of goods: hot rolled steel plates with sheared ASTM A36/A36M
edges ' ASTM AB/A6M
Mapka crani THOCTE 1/2 ASTM AB/AGM
Grade of steel ASTM A36 ocKoCTHOC
PRIME HOT ROLLED ALLOYED STEEL PLATES WITH BORON CONTENT 0,0015-0,0030
CoCTORAHWE MOCTABKK. rOpAYEKaTaHbIA
Delivery condition: hot-roiled
Na Homepa Homepa Paameptl, MM Konuuectso TeopeTy4eckuid
noauu. | NNaBoK napTuin Dimensions, mm___ ToBapa, BeC,TH
TonwuHa WrpuHa AnuHa WwiT/mecT Theoretical
ltem Cast Ne Test No Thickness Width Length Quantity/pcs weight,tn
4 1841 1376 9.53 2438 6096 1 1.112
3 8531-2 6541 31.75 2438 6096 5 18.520
2. 1842 1374 12.7 2438 6096 3 4.446
2 1843 1367 12,7 2438 6096 1 1.482
2 1843 1388 12.7 2438 6096 1 1.482
1 2834 1328 g St} 2438 6096 1 0.933
1 2834 1355 8 2438 6006 1 0933
2 1843 1359 12.7 2438 6096 3 4 446
4 2834 1346 9.53 Y5 | 2438 6096 2 2.224
2 7512-2 1369 -127 2438 6096 1 1482
2 1843 1367 12.7 2438 6096 1 1.482
4 1841 1376 9.53 2438 6096 1 1.112
3 1843 - 6465 31.75 2438 6096 1 3.704
1 1841 1377 8 2438 6006 1 0.933
1 8543-2 1801 8 2438 - 6096 15 13.993
4 8543-2 1812 9.53 2438 6006 2 2224
Tt wrianbibe freeh AN Total theoretical weight (tn}: 60.510




Beinnaeka : MapTeHoF - cnocof npowascgcTea. 3asogckoi™ ' vdhvkaT kavecTea Ne
Steelmaking process . -~ open hearth furnaces. Miil's quality certificate Ne + -~
Homep XUMUHECKNIA cocTaB, % Chemical composition, %
naowa | C [ Mn] ST T S PP [ G NN [Cu] Al ] NT v JMo] Wi | As [ N6 | B
Cast Ne X100 © X 1000 X 100 X 1000
1841 16 9 24 36 10 5 5 5 5 8 <8 <20| 5 6 <8 1.7
1842 18 91 24 35 11 5 3 6 5 8 <8 <20 5 8 <8 1.9
1843 18 86 24 36 9 3 3 7 5 8 <8 <20 5 & <§ 1.5
2834 14 82 23 28 9 4 4 5 5 8 | <8 <201 5 8 <8 1.7
7512-2 14 | 84 | 18 | 32 | 22 6 3 4 5 8 | <8 |<20] 5| 6 | <8 | 15
8531-2 15 94 24 34 12 13 6 6 5 8 <8 <20 5 6 <8 2
8543-2 19 101 23 36 27 7 3 3 13 8 <§ | <20| 5 8 <8 2
T PE3YNLTATBI  UCTLITAHWA TEST RESULTS
MenkITasue Ha pacTAMEHNE 1 YA APHEIA MarkG Tensile and impact test
PasmMepol . 1=(j} 3neprun yaapa KU
obpaaua O160p obpaaua Tem- | Mpe- | Npe- | OtHoc. | Cyxe- . Impact energy
; nepa- | aen aen Hne  |2=(fsm?) YBapHas BRakocTh KCU Warnb
Ne B.m. of . Specimen Typa YANM- Impact strength
NapTHH specimen , Texy- | npou- | Hewwe 3=(%) B:‘JI"I.OKHMCTaFI COCTABNALANA
veno- | wectn b woomw | Fibrous appearance
Tonuw- | wupk- | Mecto,| Han- | Dono- | takwia 4= LZ?Ef::;b
Ha Ha paene | weHwe Yield Ten- | Elon- Re-
HKE Test point, sile gation | duc-
tion
test lhick- | width, | Loca | Direc | Posi tem- stre- Bend
Ng ness, mm tion tion tion pera- ngth {|p=200| of
' mm ' ture. | Reh | Rm, {Lo*=50]| areaZ
%] ce Mpa { Mpa % % . 3naugHun Values
. 1 2 3 n
1376 9.53 40 T +20 | 318 | 477 | 23.5
9.53 40 T +20 | 325 | 480 | 24.5
6541 @125 ' T +20 | 309 | 473 | 28.0"
@12.5 T +20 | 308 | 464 | 28.0*
1374 12.7 40 T +20 | 342 | 508 | 240
12.7 40 T +20 ] 332 | 501 | 25.0
1367 12.7 40 T +20 | 315 | 459 | 23.5
127 | 40 T +20 | 326 | 468 | 26.0
1368 12.7 40 T +20 [.3068 | 458 | 26.0
12.7 40 T +20 317 473 1 280
1328 8 40 T +20 | 301 | 467 | 27.0
8 40 T +20 | 301 | 464 | 26.0
1355 8 40 T +20 | 315 | 464 | 25.0
8 40 T +20 1 327 | 472 | 26.0
1359 12.7 1 40 T +20 | 327 | 484 | 25.0
12.7 40 T +20 [ 328 | 479 | 26.0
1346 9.53 | 40 T +20 | 347 | 464 | 245
9.53 40 T +20 | 352 | 481 { 23.0
MapkupoB«a: CAENAHO & VKDwKa c1any,_paimepkl, Ne nnaekw, Ne naptuu, MEXI 1194, ToB. 3nak kombudara. .‘rq. o
Marking: made in Ukraine, grade of steel, dimensions, cast Ne, test Ne, MEX! 1194, mari of the works. 0‘*
Kne#moska: Ne nnaBeky, Mapka cTany, TO8. 3Hak KOMSMHQTQT( _ROSAMO /:E/‘b
Hard stamp. cast Na. grade of sieel, mark of the worksT( stamp >/ N
LiBeTHaA Mapkwpoaka:  04ma Denas nonoca ¢ ABYX CTOPOH NWCTa, v

Color marking:

one white sirip on two sides of the plate.




Buinnaeka . MmapTeHor i cnocob nNpoM3BOACTRA. 3aBOACKOR  )TWVIKAT KauecTRa Ne

Steelmaking process ! open hearth furnaces. Mill's quality-certificate Na +
Homep XuMUYECKI cocTaB, % Chemical compasition, %
nnaeKu C | Mn]| Si S 1 P [ or [N [ cul| ATN ] V [ Mo Ti | As | Nb | ¥
Cast Ne X 100 - X 1000 X100 X 1000 ;
1841 16 91 24 36 10 5 5 5 5 8 <8 <20 5 & <8 \ 1.;\
1842 19 91 24 35 " 5 3 6 5 8 <8 <20 5 6 <B 1.8
1843 18 86 24 36 9 3 3 7 5 8 <8 <20 5 B <8 1.5
2834 14 82 23 28 S 4 4 5 5 8 <8 <20 5 6 <B 1.7
7512-2 14 84 18 32 22 5] 3 4 5 8 <8 <20 5 6 | <8 1.5
8531-2 18 94 24 34 12 13 B 6 5 8 <8 <20 5 4] <8 2
8543-2 18 101 23 38 27 7 3 3 13, 8 <§ '[ <20 5 6 <8 2
T PE3YNbTATbI UCMbITAHWA TEST RESULTS
VCNBITaHWE HA PACcTAKeHVE W ynapnblﬁ'namﬁ Tensile and impact test
PaaMepnl 1=() BHeprms yaapa KU
obpaaua Orbop ofpasua Tew- | Mpe- | Mpe- | Othoc. | Cyxe- lmpact energy
_ . nepa- | men Aen HWe 2=(j!sm2) YnapHas BrakocTe KCU Warué
Ne D.m. of Speciman Typa yanm- impaci strength
napTvu specimen . Teky- | Npou- | HEHWE 3={%} B_OnoancTan COCTABNAOLAA
wert- | searn | HOGTI;t Fibrous appearance
Tonuw- | umpn- | Mecto.] Han- | Nono- TaHwi 4= LZ?Sﬂ;:;h
Ha Ha pasne | xewwne Yield Ten- | Elon- Re-
' HUE Test | point, sile - | gation | duc-
tion
lest ihick- | width, | Loca | Direc | Posi | tem- stre- Bent
Ne ness, mm tion tion tion pera- ngth |Lo=200f ©f
mm ' twe | Reh | Rm, |Lo*=50| areaZ
> c° Mpa | Mpa % % 3HAUEHNA Values
1 2 3 Znh
1376 9.53 40 T +20 | 318 | 477 | 23.5
9.53 40 T +20 325 | 480 | 24.5
6541 @125 : T +20 309 | 473 |28.0*
@2 12.5 T +20 308 | 464 |29.0*
1374 12.7 40 T +20 342 506 | 24.0
12.7 40 T +20 | 332 501 | 25.0
1367 12.7 40 T +20 | 315 | 459 | 235
12.7 40 T +20 | 326 | 468 | 26.0
1368 12.7 40 T +20 | 308 | 488 | 26.0
12.7 40 T +20 | 317 | 473 | 28.0
1328 8 40 T +20 | 301 487 | 27.0
8 40 T +20 | 301 484 | 26.0
1355 8 40 T +20 | 315 | 484 25.0
B 40 T +20 327 | 472 | 26.0
1359 12.7 | 40 T +20 | 327 | 484 | 25.0
12.7 40 T +20 | 328 | 479 | 26.0
1346 953 40 T +20 | 347 | 464 | 24.5
951 \ 4l T +20 352 | 461 | 23.0 l \
) cAenayo B YKpawHe, Mapka STany, paiMepbl Ng nndawi, N napTyw, MEXICO, 1194, T0B. JHaK pomBuHaTa. Q%\
MapripoBKa: ¥
Marking: made in Ukraine, grade of steel, dimensions ast Ne, test Ne, MEXICO, 1194, mark of the works. I,“l" 4
Kneimoaka: fNe nnaBku, MapKa CTanu, 708. JHaK KOMGHHaTaT( WNEAMO /
Hard stamp: cast Ne,_grade of steel, mark of the works_R stamp S -
LigeTHas mapkupoRka: 03 Genan nongca ¢ ASVX CTODOW NMCTA. /\3/ Ang G
Color marking: one white strip on two sides of the plate. .-b‘"CEDT | =
: ~ UK AT OB
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saBOACKOW cepTudoukaT kauecTea Neo
Mill's quality certificate Ne
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TEST RESULTS

[ WNENbITaHWe Ha PACTAXKEHWE U yAapHLIA narub Tensile and impact test
Pasmepsl 1=(j) 3Heprua yaapa KU
obpasua OTt6op obpaaua Tem- MNpe- Mpe- | OtHoc. | Cyme- Impact energy
nepa- | Aen nen Hue  [2=(fsm?) YAapHas BaskocTh KCU Narmb
Me D.m. of Specimen Typa yanv- R Impact strength
napTum specimen Teky- | npou- | Hewue 3=(%) BONOKHWCTARA cOCTaBNAUan
verel- | wectn | Hoctw Fibrous appearance
Tonuww- | wupu- | Mecro,| Han- | Mono- | Tanwi 4= + Teepaocts
Ha Ha pagne | meHwe Yield Ten- Elon- Re- Hardngss
Hve Test point, sile gation | duc-
- tion
test thick- | width, | Loca | Direc | Posi tem- stre- Bend
Ne ness, mim tion tion tion pera- ngth | Lo=200 of
mim ture Reh Rm, |Lo*=50] areaZ
& c® Mpa | Mpa % % 3HaueHNsA Values
' 1 2 3 In
1369 12.7 40 T +20 | 312 | 459 | 29.0
12.7 40 T +20 | 315 | 464 | 26.0
1367 12.7 40 T +20 | 315 | 459 | 23.5
12.7 40 T +20 | 326 | 468 | 26.0
1376 9.53 40 T +20 | 318 | 477 | 23.5
9.53 40 T +20 | 325 | 480 | 24.5
6465 2 12.5 T +20 | 351 | 466 | 30.0*
@125 T +20 | 340 | 464 |25.0%
1377 8 40 T +20 | 309 | 464 | 27.0
8 40 T +20 | 295 | 444 | 25.0
1801 8 40 T +20 | 351 | 485 | 27.0
k 8 40 T +20 | 364 | 520 | 24.0
1812 9.53 40 T +20 | 341 | 508 | 23.0
9.53 40 T +20 | 327 | 503 | 24.5
cenano B YkpauHe, Mapka cranu, pasmepel, Ne nnaskw, Ne napuu, MEXICO, 1194, T05. 3Hak kombuHara. Y
MapkupoBka: - '\\
Marking: made in Ukraine, grade of steel, dimensions, cast Ne, test Ne, MEXICO, 1194, mark of the works. \
KnenmosKa: Ne MnaBku, Mapka cTany, ToB. 3HaK KOM6HHET3R KNenmo 2
Hard stamp: casl Ne, grade of steel, mark of the works"k stamp

LlgeTHaA MapkmpoBKa:

Color marking:

oaHa Benan Nonoca ¢ AByX CTOPOH NWCTA.

one white strip on two sides of the plate.
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